
Regulated and Emerging Disinfection
By-Products During the Production of
High Quality Recycled Water

WWaatteeRReeuussee  RReesseeaarrcchh  FFoouunnddaattiioonn





 

Regulated and Emerging Disinfection  
By-Products During the Production of  
High Quality Recycled Water 



 

About the WateReuse Research Foundation 

The mission of the WateReuse Research Foundation is to build support for water reuse 
through research and education. The Foundation’s research advances the science of water 
reuse and supports communities across the United States and abroad in their efforts to create 
new sources of high quality water for various uses through reclamation, recycling, reuse, and 
desalination while protecting public health and the environment. 
[...]
For each sample, acceptable precision was a relative standard deviation of less than 3% from 
the analysis of three sample replicates. The detection limit for the NPOC was 1 mg/L and  
0.2 mg/L for TKN, 0.02 mg/L for P-PO4, 0.04 mg/L for NH4-N and NO3-N, and 0.02 mg/L for 
NO2-N. 

2.2.6.5 Zeta-Potential Measurement 

Membrane zeta potential was measured by a SurPASS electrokinetic analyzer (Anton Paar 
GmbH, Graz, Austria) with an adjustable gap cell and using 1.0 mM NaCl as electrolyte 
solution. The cell channel height was adjusted to 100 ± 10 μm. The solution pH was 
automatically titrated from 7 to 2 using hydrochloric acid. All measurements were conducted 
at room temperature monitored by the instrument at approximately 23˚ C. The zeta potential of 
each membrane was calculated from the streaming potential using the Fairbrother-Mastin 
approach. 

2.3 Sampling 

2.3.1 WWTP Secondary Effluent  

To study the DBP formation kinetics, large volume secondary effluent grab samples were 
obtained from the Bundamba and Gibson Island WWTPs, South East Queensland. When 
sampling the AWTPs, Bundamba could receive the secondary effluent as a mix of effluent 
from up to four plants including Bundamba, Oxley Creek, Goodna, and Wacol. All five 
WWTPs include biological nutrient removal and achieve typical total nitrogen levels of  
5 mg/L or lower. Phosphorus removal varies among the plants, with total phosphorous 
averaging around 3 mg/L. Details on all WWTPs treatment processes are given in Tables 2.2 
to 2.6. 

2.3.1.1  Bundamba Wastewater Centre 

The Bundamba Wastewater Centre is a 23 ML/d-capacity biological nutrient removal (BNR) 
plant, currently servicing approximately 75,000 people and industries around Ipswich. The 
outline of the process is given in Table 2.2 (Gardner et al., 2008). 

2.3.1.2  Oxley Creek Wastewater Treatment Plant 

The Oxley Creek WWTP is a full nitrogen and phosphorus removal plant that was newly 
upgraded in 2006 to a 65 ML/d BNR plant servicing 260,000 people and industries in 
Brisbane’s southern suburbs. The source breakdown is 80% domestic and 20% industrial. The 
outline of the process is given in Table 2.3 (Gardner et al., 2008). 



  

WateReuse Research Foundation 29 

Table 2.2. Characteristics of the Bundamba Wastewater Centre 

Process Stage Description 

Primary treatment Screening and aerated grit channel 

Secondary treatment 
(incl. nutrient 
removal) 

Secondary treatment is by carousel-type extended 
aeration oxidation ditch, with mechanical surface 
aerators. The 5-Stage Bardenpho bioreactor is 
followed by secondary sedimentation tanks. 

Sludge age 9–10 days 

Tertiary treatment Currently, disinfection is by gas chlorination 

Effluent quality 
(nutrients) 

 
Total nitrogen <3.6 mg/L 
Total phosphorous <1.1 mg/L 

 

Table 2.3. Characteristics of the Oxley Creek Wastewater Centre 

Process Stage Description 

Primary treatment Screening and grit removal  

Secondary treatment 
(incl. nutrient 
removal) 

Secondary treatment is by an oxidation ditch 
configuration for nitrogen removal and some biological 
phosphorus removal. Additional phosphorus removal is 
achieved with alum precipitation. The bioreactor is 
followed by secondary sedimentation tanks.  

Sludge age 18–22 days 

Tertiary treatment Disinfection by ultraviolet light: Min. dose of 35 mJ/cm2; 
target dose of 50 mJ/cm2 

Effluent quality 
(nutrients) 

 
Total nitrogen <5 mg/L 
Total phosphorous <3 mg/L 

2.3.1.3  Goodna Wastewater Treatment Plant 

The Goodna WWTP is a mainly domestic catchment with full nitrogen but no major 
phosphorus removal. The 22 ML/d plant serves 40,000 people and industries in the western 
suburbs of Brisbane and Ipswich. The outline of the process is given in Table 2.4 (Gardner et 
al., 2008). 

 



30 WateReuse Research Foundation 

 

Table 2.4. Characteristics of the Goodna Wastewater Centre 

Process Stage Description 

Primary treatment Screening and grit removal  

Secondary treatment (incl. 
nutrient removal) 

Biological nutrient removal by the Modified 
Ludzack-Ettinger process, followed by 
secondary sedimentation tanks  

Sludge age 9–10 days 

Tertiary treatment Disinfection by chlorine gas 

Effluent quality (nutrients) 
 
Total nitrogen <5 mg/L 
Total phosphorous <6.7 mg/L 

2.3.1.4  Wacol Wastewater Treatment Plant 

The Wacol WWTP is a 5.6 ML/d BNR plant, servicing 33,600 people. The outline of the 
process is given in Table 2.5 (Gardner et al., 2008). 

Table 2.5. Characteristics of the Wacol Wastewater Centre 

Process Stage Description 

Primary treatment Screening and grit removal  

Secondary treatment (incl. nutrient 
removal) 

Activated sludge by secondary 
sedimentation tanks and using a 5-Stage 
Bardenpho bioreactor 

Sludge age 25–28 days 

Tertiary treatment UV disinfection 

Effluent quality (nutrients) 
 
Total nitrogen <2.2 mg/L 
Total phosphorous <3.3 mg/L 

2.3.1.5  Gibson Island Wastewater Centre 

The Gibson Island WWTP is a full nitrogen and phosphorus removal plant of 46 ML/d, 
servicing 200,000 people and industries in east Brisbane. The outline of the process is given in 
Table 2.6 (Gardner et al., 2008). 



  

WateReuse Research Foundation 31 

Table 2.6. Characteristics of the Gibson Island Wastewater Centre 

Process Stage Description 

Primary treatment Screening and aerated grit channel 

Secondary treatment 
(incl. nutrient removal) 

A small anaerobic mixing zone is followed by a 
carousel-type oxidation ditch with anoxic and aerobic 
zones. Some enhanced biological phosphorus 
removal occurs in the anaerobic zone, but there is no 
additional chemical precipitation of phosphorus. The 
oxidation ditch is followed by secondary 
sedimentation tanks. 

Sludge age 13–15 days 

Tertiary treatment Not applicable 

Effluent quality 
(nutrients) 

 
Total nitrogen <2.5 mg/L 
Total phosphorous <3.8 mg/L 

2.3.2 AWTP Sampling Campaigns 

For studies of DBP formation and rejection at full-scale, two AWTPs (Bundamba and Gibson 
Island) located in South East Queensland (Australia) were sampled four and three times, 
respectively. Bundamba was sampled once in January (event B ‘a’) and October 2010  
(event B ‘b’) and twice in November 2010 (events B ‘c’ and ‘d’); whereas Gibson Island was 
sampled twice in February 2011 (events GI ‘a’ and ‘b’) and once in March 2011  
(event GI ‘c’). Analytical duplicate grab samples were collected in clear, acid-prewashed 
screw cap sample vials with PTFE-lined silicone septa. Because of the volatility of the DBPs, 
samples were collected headspace-free, kept on ice for transport, and stored at 4˚ C for 
extraction the following day. To quench the residual disinfectant, ascorbic acid was added to 
the vials at twice the required stoichiometric concentration. Travel blanks accompanied the 
samples during the sampling event. The water characteristics of the sampled secondary 
effluent between the various sampling campaigns are summarized in Table 2.7. 

Figure 2.1 shows the sampling locations throughout the AWTP treatment train. The sample 
locations chosen at the AWTPs follow the whole treatment train and include the incoming 
secondary effluent source water before disinfectant addition, UF filtrate before sodium 
bisulfite (antiscalant) and sulphuric acid (pH adjustment) addition, RO feed, RO permeate, RO 
concentrate after the advanced oxidation process (AOP), and the final treated water.  

Before RO filtration, pre-formed monochloramine (2 mg/L as Cl2) is added to the secondary 
effluent. The contact time of pre-formed monochloramine with the water is different at 
Bundamba and Gibson Island. A relatively long contact time of 28 hours was used at 
Bundamba (events B ‘c’ and ‘d’) in contrast to half an hour of contact time at Gibson Island. 
The 28 hours at Bundamba is the result of an intermediate buffer tank for the disinfected 
secondary effluent before the water undergoes membrane filtration. During events B ‘a’ and 
‘b’ the disinfection strategy at Bundamba AWTP was forming chloramines inline, where 



32 WateReuse Research Foundation 

ammonia is added prior to chlorine without an intermediate buffer tank, which resulted in an 
effective contact time of 2 hours. 

Table 2.7. Characteristics of Secondary Effluent in Sampling Campaigns at Bundamba 
(B) and Gibson Island (GI) AWTP, and Freshly Sampled Secondary Effluent 
at Bundamba and Gibson Island WWTP for Kinetic Studies 

Notes: n.a. = not analyzed;  LOD = limit of detection 

Parameter Units 
B 

Kinetics 

B 

(a) 

B 

(b) 

B 

(c) 

B 

(d) 

GI 

Kinetics 

GI 

(a) 

GI 

(b) 

GI 

(c) 
LOD 

DOC (mg/L) 9.91 9.05 9.03 10.7 9.34 8.79 7.75 6.43 6.94 1.00 

SUVA  (L/mg/m) 2.15 n.a. n.a. n.a. 2.57 n.a. n.a. n.a. n.a. - 

pH  7.2 7.6 6.5 7.1 7.2 6.8 6.3 6.4 6.3 - 

Conductivity (µS/cm) 901 906 1168 1044 1054 n.a. 1215 1257 1233 - 

NH4-N  (mg/L) 0.10 0.16 0.06 <0.03 0.08 <0.03 0.28 0.10 0.15 0.03 

NOx-N  (mg/L) 3.28 2.17 1.00 0.55 1.54 0.60 1.02 0.71 0.45 0.03 

NO2-N  (mg/L) 0.08 0.13 0.09 <0.03 0.15 <0.03 0.15 0.09 0.08 0.03 

DON  (mg/L) 1.40 1.17 1.10 1.29 1.39 0.95 0.86 0.82 0.88 0.03 

Bromide  (mg/L) 0.26 n.a. n.a. n.a. 0.30 n.a. n.a. n.a. n.a. 0.02 



  

WateReuse Research Foundation 33 

 

Figure 2.1. Scheme of the AWTPs studied. 
Notes: MF = microfiltration, SBS = sodium bisulfite, RO = reverse osmosis, AOP = advanced oxidation process. 
ROC = reverse osmosis concentrate. S corresponds to sampling points.  

Secondary effluent before disinfectant addition was sampled to determine the background 
levels of DBPs. The effect of RO on DBP rejection was measured using data from samples 
collected immediately after addition of chloramine in the RO feed and the combined RO 
permeate in a total of seven different sampling campaigns. 

Besides the difference in chloramine contact time, Bundamba and Gibson Island use RO 
membranes from two different suppliers—TFC-HR (Koch) and ESPA2 (Hydranautics), 
respectively. Both plants have a three stage, 85% recovery design, and approximate filtration 
fluxes of 18 L/m2h. Gibson Island secondary effluent showed a slightly higher salinity  
(Table 2.7) mainly because of industrial discharge.  

2.4 DBP Formation Kinetic Studies in Sampled Secondary Effluent 

2.4.1  Disinfectant Preparation 

Monochloramine stock solutions were prepared freshly before each experiment because 
monochloramine auto decomposes at high concentrations. Prior to its preparation, the free 
chlorine concentration in the hypochlorite stock solution was determined. Using this value, the 
volume of hypochlorite stock solution to be added dropwise to an ammonium chloride solution 
was calculated to achieve an ammonia-to-free chlorine molar ratio of 1.2:1. 

Inline-formed chloramination was achieved by first adding ammonium chloride to the sample 
and after mixing for 1 minute, sodium hypochlorite was added to the stirred mixing reactor 
such that the molar ratio of added ammonia to added free chlorine was 1.2:1.  

2.4.2  Secondary Effluent Stability Tests 

Because secondary effluents are biologically active, their stability was tested during a storage 
time of 2 weeks. The following stabilization strategies were tested during 14 days of storage: 

1. Refrigeration at 4o C  



34 WateReuse Research Foundation 

2. Filtration on day of sample collection through Whatman filter no. 1 (11 µm pore size and 
47 mm diameter) and storage at 4o C over 14 days 

3. Autoclaving at 121° C for 60 minutes on day of sample collection with a TOMY ES-315 
autoclave and storage at 4o C for 14 days 

4. Acidification at pH 3 with H2SO4 on day of sample collection and storage at 4o C over 14 
days 

For the evaluation of source water stability, DBP formation was measured during 72 hours 
contact time with disinfectant using the fresh unaltered secondary effluent and compared with 
DBP formation from the same effluents after 14 days of storage time without any treatment as 
well as with stabilization strategies 1–4. Results (Table 2.8 for chlorination and Table 2.9 for 
chloramination) indicate that the secondary effluent was unstable over a time frame of 14 
days. In particular, autoclaving the secondary effluent significantly (RPD >25%) affected the 
formation of DBPs, except for the HKs. Both tables show that DBP formation was least 
impacted by the 14 days of storage of the unaltered secondary effluent.  

 



  

WateReuse Research Foundation 35 

Table 2.8. Stability of DBPs Formed During Chlorination of Secondary Effluent and 
after Subsequent Storage 

 DBPs 

(A) unaltered 

 

(B) filtered 

 

(C) autoclaved 

 

(D) acidified 

 

  
RPD 
0.5h 

RPD 
24h 

RPD 
48h 

RPD 
0.5h 

RPD 
24h 

RPD 
48h 

RPD 
0.5h 

RPD 
24h 

RPD 
48h 

RPD 
0.5h 

RPD 
24h 

RPD 
0.5h 

TCM -4 -35 -24 -7 -26 -11 20 2 18 4 -5 19 

BDCM -27 -50 -12 -36 -47 -6 34 27 59 -28 -26 14 

DBCM -6 -29 -17 -15 -27 -12 85 76 77 -22 -15 -12 

TBM -18 -24 28 -26 -30 23 -35 -29 22 -47 -38 9 

TCAN -38 -40 45 -29 -17 60 35 62 98 -31 -7 68 

DCAN 10 -20 -7 3 -20 -5 70 34 28 -17 -19 -8 

BCAN 17 -11 -20 -4 -22 -28 86 34 9 -24 -19 -31 

DBAN 16 -9 -23 -9 -23 -37 43 3 -33 -35 -34 -51 

CH -9 -78 -53 4 -42 -22 70 77 88 -50 -40 -26 

TCNM 1 -30 -30 -7 -33 -29 -32 -37 -48 -111 -119 -117 

1,1-
DCP 7 -5 9 -9 -3 5 -14 -31 -23 -32 -12 -7 

1,1,1-
TCP -27 -63 -57 -27 -52 -43 -1 3 4 -43 -47 -46 

Notes: (A) stored 14 days at 4˚C; (B) filtered through 11µm and stored 14 days at 4˚C; (C) autoclaved and stored 14 
days at 4˚C; and (D) acidified to pH 3 and stored 14 days at 4˚C. Values in table are RPDs of DBP concentrations 
after holding compared to initial values. Those that varied by more than 25% are shaded. 



36 WateReuse Research Foundation 

Table 2.9. Stability of DBPs Formed during Chloramination of Secondary Effluent and 
after Subsequent Storage 

 DBPs 

(A) unaltered 

 

(B) filtered 

 

(C) autoclaved 

 

(D) acidified 

 

  
RPD 
0.5h 

RPD 
24h 

RPD 
48h 

RPD 
0.5h 

RPD 
24h 

RPD 
48h 

RPD 
0.5h 

RPD 
24h 

RPD 
48h 

RPD 
0.5h 

RPD 
24h 

RPD 
0.5h 

TCM <LOD 7 18 <LOD 47 37 <LOD 52 20 98 2 21 

BDCM <LOD 16 22 <LOD -12 -21 <LOD -40 -46 <LOD -22 -34 

DBCM <LOD -13 19 <LOD -47 -37 <LOD -61 -42 <LOD -58 -58 

TBM <LOD <LOD <LOD <LOD <LOD <LOD <LOD <LOD <LOD <LOD <LOD <LOD 

TCAN <LOD -8 -55 <LOD -6 -55 <LOD -6 -53 <LOD -14 -58 

DCAN 18 -2 -5 <LOD -1 -12 -67 -25 -20 -62 -46 -44 

BCAN <LOD -12 -8 <LOD -22 -19 <LOD -24 -15 <LOD -59 -53 

DBAN <LOD <LOD -64 <LOD <LOD -73 <LOD <LOD -72 <LOD <LOD -90 

CH <LOD -47 -39 <LOD -27 -31 <LOD -33 -29 <LOD -52 -63 

TCNM <LOD 9 2 <LOD -13 -24 <LOD 16 25 <LOD -108 -95 

1,1-
DCP -5 -13 -3 -20 -9 -3 -64 -34 -21 -97 -21 -14 

1,1,1-
TCP <LOD -8 -15 <LOD 20 -1 <LOD 7 -22 <LOD -20 -40 

Notes: (A) stored 14 days at 4˚C; (B) filtered through 11µm filters and stored 14 days at 4˚C; (C) autoclaved and 
stored 14 days at 4˚C; and (D) acidified to pH 3 and stored 14 days at 4˚C. Values in table are RPDs of DBP 
concentrations after holding compared to initial values. Those that varied by more than 25% are shaded. 

2.4.3  Gibson Island Secondary Effluent—72-Hour Kinetic Studies 

Table 2.7 (column GI kinetics) characterizes the secondary effluent that was used for  
72-hour kinetic experiments. Samples were taken after 0.5, 2, 4, 8, 24, 48, and 72 hours of 
contact time. Chlorine and monochloramine were added at a concentration of 10 mg/L as Cl2, 
which resulted in a residual total chlorine concentration of 2 mg/L as Cl2 after 72 hours of 
chloramination. All experiments were conducted in amber glass reactors at 23 C, protected 
from light, buffered (10 mM phosphate buffer pH 6.9) and headspace free to avoid 
volatilization. The initial solution was divided into eight 250 mL bottles after adding the 
disinfectant, so that each sampling point corresponded to an individual headspace-free bottle 
ensuring that no DBPs were lost by volatilization.  

2.4.4  Bundamba Secondary Effluent—24-Hour Kinetic Studies 

Secondary effluent sampled from Bundamba WWTP was dosed at 25 mg/L as Cl2 with either 